aOE >
EH340 BS7620

XL1000LDE,XG1000LDE
,1200LDE



X/ |[000LDE  XGI000 LDt

EH34pBS7620

1 (f:fRANKCASE

FIG.100
| 2010/04/13

FiG. 100

e
610-—','_’.,'29 o ﬁP_g " }330
SR
10 o5 : :
=

S0 F0
;izisio j1

960—GASKET SET

247010000W01

EH34




EH3408BS7620  FIG.100
REF| PARTNUMBER| . |nTeRcrance
10 |247-10302-41
247-10302-31 | CRANKCASE CP 52417091 | 1
247-10302-21 |CRANKCASE CP -5240 | 1
20 |263-14211-03  |VALVE GUIDE , 2 |6DX11DX32.5L
21 [056-61000-50 |CLIP 5385- 1 |10.7DX0.9D
056-51000-40  |CLIP 5056-5384 | 1 |10.4DX0.8D
056-51000-30  |CLIP 4742-5055 | 1 [10.4DX1D
26 [132-07AA0-50 |SEAL-INT VALVE 5056- 1
28 [263-35341-03 |RETAINER PLATE 5385- 1 |11DX17.3DX27DX4.7H
30 [044-03500-90 | OIL SEAL : . 1 |35DX48DX8B
40 |060-03500-10  |BALL BEARING - 1 |35DX72DX178
45 [060-02500-10  |BALL BEARING 2 1 |25DX52DX158
46 |060-01500-11  |BALL BEARING 7092- 1 |15DX35DX118
060-01500-10  |BALL BEARING 7091 | 1 |15DX35DX11B 060-01500-11
50 [031-00600-20 | DOWEL PIN . 2 |6DX14.5L
60 |010-50804-30 |STUD X 2 |M8X1.25x43L
75 |044-00800-10  |OIL SEAL 5241- 1 |8DX14DX4B
80 040-11400-30  |PLUG 2 [M14X1.5X20DX12L
90 |021-11400-20 | GASKET ] 2 [14.1DX19DX2.3T
2102461090141 | MAINBEARING COVERCP | 7092- 1
246-10901-31  |MAIN BEARING COVER C 7001 | 1
220 |044-03500-90  |OIL SEAL ; 1 |35DX48DX8B
230 |060-03500-10  |BALL BEARING - 2 |35DX72DX17B
235 |060-01500-11 |BALL BEARING 7092- 1 |15DX35DX118 ;
060-01500-10  |BALL BEARING 7091 | 1 |15DX35DX11B 060-01500-11
250 |246-45001-01 | GOVERNOR GEAR CP : 1 |49DX26T N=31
260 (205-41901-03 |GOVERNOR SLEEVE : 1 _|6DX9DX16DX26L
270 |224-63601-01 f |01’ GAUGE CP | s338. S0 M22X1.5 L=64+25
224-63601-03 < |OIL GAUGE 5337 | 2 [M22X1.5 L=64+25
280 |021-32000-50 | GASKET 5511- 2 |20DX27DX1.5T RUBBER




EH340BS7620 FIG.100
REF,|PARTNUMBER| DX | INTERCHANGE
021-32000-10  |GASKET -6510 | 2 |200X27DX1.5T RUBBER 021-32000-50
290 |246-15101-13  |GASKET(BEARING COVER | 5071- e e e
246-15101-03 |GASKET(BEARING COVER 5070 | 1 [T=0.3 246-15101-13
300 |001-18084-00  [BOLT AND WASHER AY 5 | 7 |MBX1.25xd0L WisW
610 [247-13011-41  |CYLINDER HEAD CP 5385- 1
247-13011:31  |CYLINDER HEAD CP 5056-5384 | 1
247-13011-21  [CYLINDER HEAD CP 4742-5055 | 1
247-13001-31  |CYLINDER HEAD CP -4741 | 1
620 [247-15001-23 |GASKET(HEAD) 6363- 1 [T=0.2
247-15001-13 | GASKET(HEAD) -6362 | 1 |7=0.3 247-15001-23
630 [011-01000-40  |FLANGE BOLT : 4 [M10X1.25X19DX75L
631 [011-01000-20  |FLANGE BOLT : 1 |M10X%1.25%19D%42].
680 [246-15501-01 |ROCKER COVER CP 1
690 |246-16002-13 | GASKET(ROCKER COV) . 1 |T=1.9
700 [031-00600-20  |DOWEL PIN ! 2 |6DX14.5L
710'|011-00600-20  |FLANGE BOLT . 4 [MBX1.0X14DX12L
810 [246-14301-01 |BREATHER COVER CP : 1
820 |246-14401-01 |BREATHER PLATE CP . 1
830 [246-16006-03 |GASKET(BREATHERCOVER . 1 [T=0.8
840 (246:16007-13  |GASKET(BREATHERPLATE > 1 [T=2.0
860 |011-00600-30 |FLANGE BOLT : 2 [M6X1.0X14DX14L

960 (247-99002-27

GASKET SET




EH340BS7620 FIG.200

2010/04/13
2 CRANKSHAFT,PISTON

FIG. 200

—310
311

EN34 . 247020000W01



EH340BS7620

FIG.200

246-20101-11

CRANKSHAFT CP

e ——
(;-l*"_ | REMARKS

246:20101-01. .|CRANKSHAFT CP 7244 | 1 il
20 |246-22301-03 |CRANKSHAFT GEAR - 1
30 |005-32054-01 |WOODRUFF KEY - 1_|5BX7.5HX19D
40 |023-03501-60 |SPACER - 1 |35.3DX45DX0.6T
41 |023-03501-70 |SPACER - 1 |35.3DX45DX0.8T
42 |023-03501-80 |SPACER - 1 |35.3DX45DX1.0T
50 |018-01800-10 |FLANGE NUT 6727- 1 [M18X1.5X31DX14H
002-18180-00  [NUT -6726 | 1 [M18X1.5X15H
60 |003-20180-00  |SPRING WASHER -6726 | 1 |18.2DX31DX4.6T
65 |003-10180-00 |WASHER - 1 [19DX32DX2.6T
70 [005-32054-01 | WOODRUFF KEY - 1 |5BX7.5HX19D
80 {005-30073-51 |KEY - 1 |7TBXTHX35L
210 |246-24105-23 |BALANCER SHAFT - 1
310 [246-22503-00 |CONNECTING ROD AY - 1
311 [246-22506-00 |CONNECTING ROD AY - 1 |025U.S.
320 |246-23001-13 |CONNECTING ROD BOLT 4796- 2 |M8X1.25X14.6DX46L
246-23001-03 |CONNECTING ROD BOLT -4795 | 2 |M8X1.25X14.6DX46L 246-23001-13
330 |246-23101-13 |OIL SCRAPER - 1
350 |246-23301-13 |PISTON PIN 6666- 1 |21DX17DX64.2L
|246-23301-03 _ |PISTON PIN -6665 | 1 [21DX17DX64.2L 246-23301-13
360 |247-23401-H3  |PISTON 6666- 1 _|STD (84DX58H)
247-23401-13  [PISTON -6665 | 1 [STD (84DX58H) 247-23401-H3
361 [247-23402-H3 _[PISTON - 1 |0.25 0.5.(84DX58H)
362 [247-23403-H3 _|PISTON - 1_|0.50 0.S.(84DX58H)
370 |247-23501-17 _|PISTON RING SET 1 |STD(84D) -
371 |247-23502-17  |PISTON RING SET - 1 |0.250.5.(84D)
372 |247-28503-17 PISTON RING SET - 1_[0.50 0.S.(84D)
380 [056-52100-20  |CLIP - 2 |22.1DX1.4D




EH340BS7620 FI1G.300

2010/04/13

3 INTAKE EXHAUST

FIG. 300
o240 220
&.!&‘ig_

360,351

EH34 247030000W01



EH340BS7620

FIG.300

PART NAME

REMARKS

Wr [ERCHANGE

10 |246-31602-01  |CAMSHAFT CP 4 1
30 [248-33201-03 |GAMSIIAFT GEAR - - s g
35 |246-36202-11 |RELEASE LEVER CP 4313- 1
246-36202-01 |RELEASE LEVER CP -4312 | 1
38 [246-36702-13 |RETURN SPRING : 1
40 |005-32044-01 |WOODRUFF KEY : 1 |4BX7.5HX19D
46 |246-36802-03 |HOLDER(DECOMP) . 1
47 |246-36803-03  [RIVET 3 2
50 [246-33301-03 |TAPPET ; 2 |27Dx9DX48L
60 [246-33611-03 |VALVE SPRING 5 2 [22.2DX2.9DX37L N=6.5
65 [020-02000-10 |WASHER 5385- 1 |20DX26DX0.8T
|020-02000-10  |WASHER -5384 | 2 |20DX26DX0.8T
70 [246-33711-13  |SPRING RETAINER 5511- 2 |7.6DX26DX8T
246-33711-03 |SPRING RETAINER 5510 | 2 |7.6DX26DX8T 246-33711-13
80 [263-33401-03  [INTAKE VALVE 5056- 1 |35DX6DX79.8L
246-33411-03  |INTAKE VALVE -5055 | 1 |35DX6.6DX80L
90 [263-33502-13  [EXHAUST VALVE 6149- 1 |31DX6DX80.3L
263-33502-03 |EXHAUST VALVE '5056-6148 | 1 |31DX6DX80.3L 263-33502-13
246-33511-03  [EXHAUST VALVE -5055 | 1 |31DX6.6DX80L
95 |246-35501-03 |COLLET-VALVE X 4
100 |023-03501-60  |SPACER : 1 |35.3DX45DX0.6T
101 [023-03501-70  [SPACER - 1 |35.3DX45DX0.8T
102 |023-03501-80  |SPACER . 1 |35.3DX45DX1.0T
120 |020-01000-10  |WASHER - 1 |11DX35DX4.5T
130 [001-13102-00  |BOLT AND WASHER AY . 1 |M10X1.25X20L W/SW
200(239-35001-03 |[ROCKER SHAFT . 1 |12DX75L
210 [246-35301-11 |PUSH ROD CP s 2 [8DX140.5L
220 [246-36101-10 |ROCKER ARM AY ; ot | g "
230 [014-90800-21 |ADJUSTING SCREW . 1 |M8X0.75X13.4L
240 |017-00800-90 |NUT : 1 |M8X0.75X5.1H




EH340BS7620

FIG.300

260 [246-36120-13

12.1DX16DX30.9T

SPACER(ROCKER SHAFT) . 1
-340/(246-35201-00  |GASKET(MUFFLER) - " 2 |T=0.2 30D 8.5UX52P

350 |018-00800-10  [FLANGE NUT - 4 |M8X1.25X17DX7.5H

405 [246-34001-01  |[EXHAUST PIPE CP - 1

415 (010-50803-60 [STUD . 2 |M8X1.25X88L

500 (246-33001-01  INTAKE PIPE CP - ] |

505 |010-50602-30 [STUD - 2 |M6X1.0X80L

540 [246-32901-03  [INSULATOR - 1 [T=2.525D 6.5DX46P s

550 |234-35902-03 |GASKET2(INSULATOR) . 2 |T=0.2 25D 6.5DX46P

555 |246-36001-13 | GASKET(IN.PIPE) = 1 |r=02

556 [001-13082-80 |BOLT AND WASHER AY - 3 |M8X1.25X28L W/SW

570 |002-38060-00 |FLANGE NUT . 2 |M6X1.0X13DX6H 3
580 |001-10061-20 [BOLT AND WASHER AY . 1 |M6X1.0X12L W/SW

850 |246-10801-13  |RUBBER PIPE 5226- 1 |8DX11D FORMED

246-10801-03 |RUBBER PIPE 5225 | 1 |8DX11D FORMED 246-10801-13




AUl E  XonolhE

EH340BS7620 FIG.310

2010/04/13

3 INTAKE EXHAUST
FIG. 310

CYCLONE
' 510
510:3 510-620

5102

: '
3
= pueT

EF34 247031000W01



EH340BS7620

FIG.310

510 |254-32612-20

AIR CLEANER AY

CYCLONE

1 |254-32812:10""

|AIR CLEANER AY

|eycLone

- 2 |234-36003-08

PACKING

|234-36003-08

|packinG

- 3 |207-32690-08

GROMMET

|207-32690-08

GROMMET

-520 |234-32607-07

ELEMENT SET

CYCLONE

|ELEMENT SET

| |cycLonE

|




EH340BS7620 FIG.330

2010/04/13

3 INTAKE EXHAUST

FIG. 330

440

GENERATOR

317

EH34 | 247033000W01



EH340BS7620 FIG.330

MUFFLER CP
MUFFLER COVER CP
|MUFFLER COVER CP

1

Bt |0 L

bR

320 (246-34204-21
246-34204-11

F-N
)]
(=]
©
1
=15

3

M6X13DX10L

360 [015-20600-90

TAPPING BOLT

|ort-00600-10.

|FLanGE BoLT

@ M

MBX1.0X14DX8L

361

011-00600-10

FLANGE BOLT

—

M6X1.0X14DX8L

001-11081-60

365

001-11081-60

|mex1.25%16L Wisw

BOLT AND WASHER AY

M8X1.25X16L W/SW




EH340BS7620 FIG.500

2010/04/13

5 COOLING,STARTING

FIG. 500

EN34 ™ | | T 247050000W01



EH340BS7620

FIG.500

246-51110-11

BLOWER HOUSING CP

LABEL(MODELY

i

Is0x95

................

247-91707-03

LABEL(TRADE MARK)

50X95

il

880

247-91811-23

LABEL(ENGINE NAME)

lo11-00600-10

FLANGEBOLT

4

246-52701-11

CYLINDER BAFFLE CP

=

M6X1.0X14DX8L

|o11-00800-10

FLANGE BOLT

|Mex1.0x14DX8L.

220

011-00600-10

FLANGE BOLT

M6X1.0X14DX8L

|001-65081-20

|BOLT

M8X1.25X12L




EH340BS7620 FIG.520

2010/04/13

5 COOLING,STARTING
FIG, 520

EH34 247052000W01



EH340BS7620

FIG.520

REF. | PART NUMBER PART NAME CODE NO. |QTY REMARKS INTERCHANGE
210 [246-50101-30 |RECOIL STARTER AY 4766- 1 B
246-50101-20  [RECOIl, STARTER AY 4765 | 1
- 1 |261-50115-08  [SPIRAL SPRING 4766- 1
261-50115-08  |SPIRAL SPRING 4765 | 1
- 2 |246-50120-08 |REEL 4766- 1
246-50120-08 |REEL 4765 | 1
- 3 [226-50113-08  [STARTER ROPE 4766- 1 A ALY
226-50113-08  |STARTER ROPE 4765 | 1
- 4 |261-50100-08 [STARTER KNOB 4766- 1
261-50100-08 |STARTER KNOB 4765 | 1
- 5 |246-50125-08 |RATCHET 4766- 2
246-50125-08  |RATCHET 4765 | 2
- 6 |246-50130-08 [FRICTION SPRING 4766- 1
246-50130-08  |FRICTION SPRING 4765 | 1
- 7 |227-50135-08 |RETURN SPRING 4766- 2
227-50135-08 |RETURN SPRING 4765 | 2
- 8 |246-50161-08 |RATCHET GUIDE 4766- 1
246-50161-08 |RATCHET GUIDE 4765 | 1
-11 |246-50147-08 |STARTER PULLY 4766- 1
246-50147-08 |STARTER PULLY -4765 | 1
-49 |227-650152-08 |SET SCREW 4766- 1
227-50152-08 |SET SCREW -4765 | 1




EH340BS7620

FIG.520

210 |246-50101-30 RECOIL STARTER AY 4766-
v |246-50101-20 |RECOIL STARTER AY | ares |
-1 1261-50115-08 SPIRAL SPRING 4766-
2615011508 |SPIRAL SPRING | azes |
- 2 |246-50120-08 REEL 4766-
246-50120-08 |REEL -4765
- 3 |1226-50113-08 STARTER ROPE 4766-
 |22650113-08 |STARTER ROPE 4765
- 4 (261-50100-08 STARTER KNOB 4766-
261-50100-08  |STARTER KNOB -4765
- 5 |246-50125-08 RATCHET 4766-
246-50125-08 |RATCHET -4765
- 6 [246-50130-08 FRICTION SPRING 4766-
24650130-08 |FRICTION SPRING 4765 vl
- 7 1227-50135-08 RETURN SPRING 4766-
 |227-50135-08 |RETURN SPRING. 4785
- 8 |246-50161-08 RATCHET GUIDE 4766-
246:50161-08 |RATCHET GUIDE ares | 1|
-11 |246-50147-08 STARTER PULLY 4766-
 |246-50147-08 | STARTER PULLY -4765
- 49 (227-50152-08 SET SCREW 4766-
 |227-650152-08 | SET SCREW | Lares.




EH340BS7620 FIG.600

2010/04/13

6 FUEL,LUBRICANT

FIG. 600 |

EH34 247060000W01



EH340BS7620 FIG.600
REF. [PART NUMBER PART NAME CODE NO. |QTY REMARKS INTERCHANGE
10 [246-60604-01  [FUEL TANK CP - 1 |244-forou —1‘)/
20 |073-20047-10 |LABEL(CAUTION) - 1 |aBx111apaN
25 |073-20041-50 | LABEL(PLUG COVER) - 1 '
30 |043-04300-15  |FUEL TANK CAP CP 1 |42.5DX68DX14H 4304400 b0
39 [246-66002-03 |JOINT - 1
40 |064-13600-10 |FUEL FILTER 1 |36DX46DX43H
45 |064-80001-00 |FUEL GAUGE CP - 1 064-80013-00
46 |014-5050040  |SCREW(COUNTER HEAD) - 2 [M5X0.8X10L
47 |246-66001-03 [PLUG COVER - 1 .
60 |002-38080-00 | FLANGE NUT - 4 |MBX1.25X17DX7.5H
70 |234-62606-01 |FUEL PIPE 6CP 7015- 1 |[6DX12DX200L
224-62609-01 _|FUEL PIPE 9 CP -7014 | 1
80 |085-10607-80 |RUBBER PIPE - 1_|6DX12DX200L 085-10600-00
90 |056-11100-20 |HOSE CLAMP - 2 |11.5DX8BX0.7T
95 [052-10700-42 |BANJO -7014 | 1 |7.2DX7.2DX25L
105 |001-13102-00 |BOLT AND WASHER AY - 4 |M10X1.25X20L W/SW
110 |246-61601-21 | FUEL TANK BRACKET - 1
170 [246-62650-11 |FUEL PIPE CP - 1
171 [234-62621-01 | FUEL PIPE CP - 1 |6DX12DX150L
172 |085-10600-70  |RUBBER PIPE - 1_|6DX12DX150L 085-10600-00
173 |056-11100-20  |HOSE CLAMP - 2" |11.5DX8BX0.7T
174 |224-62632-01 _|FUEL PIPE 32 CP - 1
175 |085-10609-00  |RUBBER PIPE - 1 |6DX12DX450L 085-10600-00
176 [056-11100-20 ~ |HOSE CLAMP - 2 |11.5DX8BX0.7T
178 |224-62611-01 _|FUEL PIPE 11 CP - 1 |6DX12DX100L
179 [085-10602-30 |RUBBER PIPE - 1_[6DX12DX100L 085-10600-00
180 |056-11100-20  |HOSE CLAMP - 2 |11.5DX8BX0.7T
181 [234-67101-03 [T CONNECTOR - 1
183 [056-60002-50  |CLAMP - 1 [6.5DX10BX95LX0.6T
184 |056-30000-20 | WIRE BAND - 1_[2.5BX1.2TX100L




XG(oop LDE 79

EH340BS7620 FIG.630

2010/04/13

6 FUEL,LUBRICANT

FIG, 630 |

20021 01es
3-01

002
t
8? 2y
2
064-2

064-201 064-20084-00

X§iooo , xLivoo

0642010001 | 246:62101-20

EH34 247063000W01



EH340BS7620 FIG.630

_oe4 2011400 _|FUELSTRANERAY | 7015 -—_

u 064-20002-30

064 20019-10 cup

064 2003230 _|SPRING 7015 -—_
70 ) | ,,

I .__ " ‘......;\ -'-'. L




EH340BS7620 FIG.700

REF, [PART NUI

FLYWHEEL CP - 1

10 (248-77101-21
11 |246-78201-21
12 |246-79402-01

IGNITION COIL CP | - | 17 |MARK FT008B

CHARGE COIL CP - 1

20

246-71001-03

246-73101-01

|RING GEAR :
30 |001-14063-00 |BOLT AND WASHER AY - M6X1.0X30L W/W,SW
35 |004-35062-50 | SCREW AND WASHER AY = | mex1.0x25L Wisw
55 WIRE 1 CP - L=230 BLACK

80

226-75501-03

|GROMMET

8DX14DX7.5H

95

065-90000-10

PLUG TERMINAL

5539-

100 [065-01401-00 |SPARK PLUG - | 1 |NekBeES
110 |065-50001-40 [SPARK PLUG CAP 5539- 1
 |085-50000-51 |SPARK PLUG CAP | -ssa8 | 1
170 |246-75502-01 CLAMP CP - 1
176 |004-31060-80 _|SCREW,PANHEAD el

M6X1.0X8L

G




EH340BS7620 FIG.720

2010/04/13

7 ELECTRIC DEVICE

FIG. 720

EFBd - 247072000W01



EH340BS7620 FIG.720

REF. | PART NUMBER PART NAME CODE NO, |QTY| REMARKS INTERCHANGE
121 [002-27060-00  [NUT - 1 |MBX1.0X3.6H

122 [003-20060-00  [SPRING WASHER : 1 |6.1DX12.2DX1.5T

130 |214-79007-01 |BOLT CP,STARTER - 2 |M8X1.25X30L

150 [003-10080-00 |WASHER . 2 |8.5DX16DX1.2T

160 [003-20080-00  |SPRING WASHER z 2 [8.2DX15.4DX2T

190 |073-20044-80  |LABEL(BATTERY) A 1

212 |002-17050-00  [NUT - 2 |M5X0.8X4H

214 [003-20050-00 [SPRING WASHER . 2 |5.1DX9.2DX1.3T

216 |002-27060-00 [NUT - 2 |M6X1.0X3.6H ’
218 |003-20060-00 |SPRING WASHER » 2 |6.1DX12.2D0X1.5T

291 |246-71903-01 |REGULATOR CP g 1

292 |246-76001-13 |BRACKET(DIODE) . 1

300 |066-10000-10 |MAGNETIC SWITCH s 1

340 [214-73101-11  |WIRE 1 CP - 1 |L=150 BLACK

350 |214-78501-03 |WIRE CASING - 2

410 |056-60002-50  [CLAMP - 3 |6.5DX10BX95LX0.6T

420 [246-76009-11 |BRACKET(MAG.S.) CP = 1

424 |011-00600-10  |FLANGE BOLT - 5 |M6X1.0X14DX8L




EH340BS7620

FIG.720

121 1002-27060-00

NUT

122 |003-20060-00.

SPRING WASHER

130 |214-79007-01

BOLT CP,STARTER

M8X1.26X30L

150 |003-10080-00

WASHER

8.50X16DX1.2T

160 |003-20080-00

SPRING WASHER

N NN | =

8.2DX15.4DX2T

190 |073-20044-80

LABEL(BATTERY)

212 {002-17050-00

NUT

M5X0.8X4H

214 |003-20050-00

SPRING WASHER

5.1DX9.2DX1.3T

216 {002-27060-00

NUT

M6X1.0X3.6H

218 |003-20060-00

SPRING WASHER

N (NN =

6.1DX12.2DX1.5T

291 (246-71903-01

REGULATOR CP

292 |246-76001-13,

|BRACKET(DIODE)

300 |066-10000-10

MAGNETIC SWITCH

WIRE 1 CP

i

i

L=150 BLACK i

350 {214-78501-03

WIRE CASING

410 |056-60002-50

leLave

|6.5DX10BX95LX0.6T

420 |246-76009-11

BRACKET(MAG.S.) CP

424 |011-00600-10

FLANGE BOLT

MBX1.0X14DX8L




K boo LDE

EH340BS7620 FIG.730
7T

2010/04/13

7 ELECTRIC DEVICE

FiG: 730 |

EH34 247073000W01



EH340BS7620 FIG.730

120 (246-70502-00 STARTING MOTOR AY = 1 2% 7[:} [] \f J— 0
- 1 |246-70560-08 [YOKE AY ' -

- 2 |235-70535-08 |BRUSH (+) : 1
- 3 |235-70545-08  |SPRING (BRUSH) S -
- 4 1235-70530-08 HOLDER AY (BRUSH) - 1
- 6 [246-70550-08 |ARMATURE AY |
- 7 1246-70520-08 PINION AY - 1

- 8 |246-70570-08 |STOPPER SET PINION || S S |

- 9 |235-70500-08 |FRONT COVER AY = 1
- 102057054008 |BRUSH () S

-11 [246-70505-08 COVER AY REAR - 1
-12 |113-70510-08 |CASE METAL | 1
-17 |235-70575-08 THROUGH BOLT - 2
.23 |235:70555-08 | WASHER KIT : 1
- 29 |214-70560-08 FRONT METAL - 1
-40 |285:70565-08 | M BUSH (1) (B 0
- 41 |235-70566-08 M BUSH (2) - 1

.52 [246.70580-08 |ORING | | e




XL [eov (DE. X& fovo LDE
EH340BS7620 FIG.700

2010/04/13

7 ELECTRIC DEVICE

FIG. 700

EN34 - 247070000W01



EH340BS7620 FIG.700
REF.| PART NUMBER PART NAME CODE NO. |QTY REMARKS INTERCHANGE
10 [246-77101-21 |FLYWHEEL CP - 1
11 |246-78201-21 [IGNITION COIL CP 1 |MARK FT0088
12 |246-79402-01 |CHARGE COIL CP - 1
20 [246-71001-03 |RING GEAR 1
30 [001-14063-00 |BOLT AND WASHER AY - 2 |M6X1.0X30L WW,SW
35 |004-35062-50 |SCREW AND WASHER AY - 2 |M6X1.0X25L W/SW
55 [246-73101-01 |WIRE 1 CP - 1 |L=230 BLACK
80 |226-75501-03 |GROMMET - 1 |8DX14DX7.5H
95 |065-90000-10 |PLUG TERMINAL 5539- 1 g
100 |065-01401-00 |SPARKPLUG - 1 [NGKB6ES
110 [065-50001-40 |SPARK PLUG CAP 5539- 1
065-50000-51 |SPARK PLUG CAP -5538 | 1
170 (246-75502-01 |[CLAMP CP - i
176 |004-31060-80 |SCREW,PANHEAD - 1 [M6X1.0X8L




XU/no2JE

EH340BS7620

FIG.640

6 FUEL,LUBRICANT

FIG. 640

210-3
210-4

210:6 - X
y—210-9
210.2 201 \ 210213'11'!0 tzw?.s
k"” 23041/ ) f:%;g g;
< 210-40 9—210-13
2105

|210
S

20101 - A .‘"<«{Jo 2?10 ”
201020 " 45 -
- R o 210:45
B 210-44
210:20—|
210-21 i'4 2_1_0-'1*‘
21018 —C1)
210-19—S3 21023
& 2 .@}
210-16 1 " 0125
210-119—= 5~ 21012 10-126
20117 —a 31047

8— 210112

EH34

"247064000W01

2010/04/13



EH340BS7620

FI1G.640

210 |247-62352-10 |CARBURETOR AY 4319- 1
. |247-82352-00  |CARBURETOR AY. -4318 | 1 ol
- 1 |213-62535-08 |THROTTLE VALVE 4319- 1
213-62535-08 |THROTTLE VALVE 4318 | 1
- 2 |209-62351-08 |SCREW 4319- 2
209-62351-08 [SCREW 4318 | 2
- 3 |234-62525-08 |CHOKE VALVE 4319- 1
234-62525-08 |CHOKE VALVE -4318 | 1
- 4 |237-62451-08 |SCREW 4319- 2
237-62451-08 |SCREW 4318 | 2
- 5 |214-62420-08 |PILOT JET 4319- 1 |#425
214-62420-08  |PILOT JET 4318 | 1 [#425
- 6 (209-62305-08 |PILOT SCREW 4319- 1
209-62305-08  |PILOT SCREW 4318 | 1
- 7 209-62445-08 |SPRING 4319- 1
209-62445-08 |SPRING -4318 | 1
- 8 |234-62521-08 |LEVER AY (CHOKE) 4319- 1
' 234.62521:08  |LEVER AY (CHOKE) 4318 | 1
- 9 |239-62560-08 |RING 4319- 1
239-62560-08 |RING 4318 | 1
- 11 [247-62532-08  [THROTLE SHAFT-A 4319- 1
247-62532-08 | THROTLE SHAFT-A 4318 | 1
-12 |150-62358-08 |BOLT 4319- 1
150-62358-08  |BOLT -4318 | 1
- 13 |226-62550-08 |RING 4319- 1
........ |226-62550-08  [RING 4318 | 1
- 14 |224-62312-18 |NEEDLE-A 4319- 1
|224-62312.08  |NEEDLEVALVEAY 4318 | 1 T
- 15 |214-62515-08  |PIN 4319- 1
214-62515-08 [PIN -4318 | 1




EH340BS7620

FIG.640

16 |234 6266208 |FLOAT BODY-A 4319- 1
234-62552-00 FLOAT BODY-A- 4318 | 1

-17 |207-62345-08  |INSERT WASHER 4319- 1
207-62345-08  |INSERT WASHER 4318 | 1

- 18 |206-62540-08 |PACKING 4319- 1
206-62540-08 |PACKING 4318 | 1

- 19 |234-62506-08 |FLOT-A 4319- 1
234-62506-08 |FLOT-A 4318 | 1

-20 |246-62441-08  [MAIN NOZZLE 4319- 1
246-62441-08 | MAIN NOZZLE 4318 | 1

-21 |246-62425-08 |JET HOLDER 4319- 1
246-62425-08 |JET HOLDER 4318 | 1

-22 |234-62401-08  |MAIN JET 4319- 1 |#97.5

 |234-62401-08  |MAIN JET 4318 | 1 |#975

- 23 |227-62450-08  |BOLT 4319- 1
227-62450-08 |BOLT -4318 | 1

- 24 224-62569-18  |cLIP 4319- 1
224-62569-08 |CLIP 4318 | 1

- 25 247-62445-08  |SPRING (CHOKE) 4319-
247-62445:08 |SPRING (CHOKE) 4318 | 1

- 28 |224-62450-08 |SCREW 4319- 1

 |2oa62450.08  |screw 4318 | 1

-29 |209-62445-08 [SPRING 4319- 1
209-62445-08  [SPRING 4318 | 1

-40 |246-62435-08  |ADJUST SCREW 4319- 1
246-62435-08  -|ADJUST SCREW . 4318 1

- 41 209-62445.08  |SPRING 4319- 1

| |oove244508 |sPRNG | 4318 | 1

-44 |247-62410-08  |AIR JET 4319- 1

 |247.62410-08 |AIRJET 4318 | 1




EH340BS7620 FIG.640

MII__

il = I wr
247-62551-08 R (rRoTTLE) M-__
. ‘ill j

246 62390.0 --——

BT W



FIG.400

EH340BS7620

2010/04/13

4 GOVERNOR OPERATION

247040000W01

FIG. 400

EF34



EH340BS7620

FI1G.400

PART N/

| CODE ©

10 |246-42305-01 GOVERNOR LEVER CP 6696-
o |21642801-21, .|GOVERNORLEVERGP | 5367.6606 e e
246-42301-11 GOVERNOR LEVER CP -5356 246-42301-21
20 |246-42201-23 |GOVERNOR SHAFT -
26 |003-11080-00 |WASHER 5241- 8.5DX18DX1.6T
| 30 [234-42703-11 |GOVERNOR ROD 6696-
234-42701-01 GOVERNOR ROD -6695
40 |246-42801-13  |ROD SPRING - 5DX0.5DX33L N=16
50 [003-13060-00 CLIP - 6DX12DX0.8T
60 |001-14062-50  |BOLT AND WASHER AY . MBX1.0X25L W/W,SW
70 [018-60600-20 NUT - M6X1.0X4.9H SQUARE
80 :23_84250_1'-23 GOVERNOR SPRING - 6.6DX1.0DX50L N=14 @yz 4bgete3- o/
200 (246-43321-21 SPEED CONTROL CP -
210 |011-60400-10 |BOLT / - M4X0.7X7.8DX14L
215 |246-45201-23 RETURN SPRING - 22.6DX1.8DX11.5L 5.7
230 |004-31053-50 |SCREW,PANHEAD : M5X0.8X35L
240 1002-17050-00 NUT - M5X0.8X4H
280 [224-43101-01  |PIVOT BOLT CP MBX1.25X9L
290 1246-44202-23 |WIRE BRACKET -
203 (0110060040 |FLANGE BOLT I 2 M6X1.0X14DXEL
507 |011-00600-10 FLANGE BOLT - M6X1.0X14DX8L




EH340BS7620 FIG.900

2010/04/13

9 ACCESSORIES,LABEL

FIG. 900

Y | T 247090000W01



EH340BS7620 FI1G.900

10 |224-90303-00 |ACCESSORY TOOL KIT - 1




E011E 2168 158404 T () 0t vined NO. 7028 P f

EH340BS7620 FIG.201

2011/02/16

2 CRANKSHAFT PISTON
FIG. 201

—310
311

EH34 el 247020100W01



2011% 28168 158404

ThE () 0tV 8a

NO. 7028 P, 2

EH340BS7620

FI1G.201

10 (246-20101-11 CRANKSHAFT CP 7245~ 1
248-20101-01 CRANKSHAFT CP -7244 | 1 246-20101-11
20 |246-22301-03 CRANKSHAFT GEAR - 1
30 |005-32054-01 WOODRUFF KEY - 1 |8BX7.5HX19D
40 |023-03501-60 SPACER - 1 |35.30X45DX0.86T
41 [023-03501-70 SPACER - 1 |35.3DX45DX0.8T
42 (023-03501-80 SPACER - 1 [35.3DX45DX1.0T
50 018-0‘1800-1 0 FLANGE NUT 6727- 1 [M18X1,6X31DX14H
002-18180-00 NUT 6726 | 1 [M18X1.5X15H
60 [003-20180-00 SPRING WASHER -6726 | 1 [18.2DX310X4.6T
€5 |003-10180-00 WASHER - 1 [19DX32DX2.6T
70 |005-32054-01 WOODRUFF KEY - 1 [5BX7.5HX19D
80 |005-30073-51 KEY s 1 |7BXTHX35L
210 (246-24105-23 BALANCER SHAFT - 1
310 |246-22503-00 CONNECTING ROD AY - 1
311 |245-22506-00 CONNECTING ROD AY - 1 1025 U.S.
320|246-23001-13 CONNECTING ROD BOLT 4796- 2 |M8X1.25X14.6DX46L
246-23001-03 CONNECTING ROD BOLT 4795 | 2 |M8X1.25X14.6DX46L |246-23001-13
330|246-23101-13 OIL SCRAPER - 1
360 |246-23301~13 PISTON PIN 6666- 1 |21DX17DX64.2L
246-23301-03 PISTON PIN 6665 | 1 |21DX17DX8&4.2L 246-23301-13
360 [247-23401-H3 PISTON 6666- 1 |STD (84DX58H)
247-23401-13 PISTON -6685 | 1 |STD (84DXS8H) 247-23401-H3
361 |247.23402-H3 PISTON - 1 [0.25 O.5,(84DX58H)
362|247-23403-H3 PISTON - 1 [0.50 O,S.(84DX58H)

370|247-235Q1-17

PISTON RING SET

STD (84D)

371|247-23502-17

PISTON RING SET

0.25 0.5.(84D)

372|247.23503-17

PISTON RING SET

0.50 0.5.(84D)

380 |056-52100-20

CLIP

22.1DX1.4D




20116 28168 158414 THE (i) 0LV HR% NO. 7028 P. 3

EH340BS7620 FIG.301

2011/02/16

3 INTAKE EXHAUST

FIG. 301

EH34 S 247030100WD1



2011% 28168 158412

THE () 0C>/H53

NO. 7028 P 4

EH340BS7620 FIG.301
REF R
10 |246-31602-01 CAMSHAFT CP - 1
30 (246-33201-03 CAMSHAFT GEAR - 1
35 |246-36202-11 RELEASE LEVER CP 4313- 1
246-36202-01 RELEASE LEVER CP <4312 | 1 246-36202-11
38 |246-38702-13 RETURN SPRING 1
40 |005-32044-01 WOODRUFF KEY - 1 |4BX7 5HX19D
46 |246-36802-03 HOLDER(DECOMP) = 1
47 |246-36803-03 RIVET - 2
50 | 246-33301-03 TAPPET - 2 |27DX9DX48L
60 | 246-33611-03 VALVE SPRING - 2 |22.2DX2.9DX37L
N=6.5
65 |020-02000-10 WASHER 5385- 1 |20DX26DX0.8T
020-02000-10 WASHER -5384 | 2 |20DX26DX0.8T
70 246-317_1"1 -13 SPRING RETAINER 5511- 2 |7.6DX26DX8T
246-33711-03 SPRING RETAINER -5510 | 2 |7.8DX260X8T 246-33711-13
80 |263-33401-03 INTAKE VALVE 5056- 1 |35DX6DX79.8L
246-33411-03 INTAKE VALVE -5055 | 1 |35DX6.6DX80L
90 |263-33502-13 EXHAUST VALVE 6149~ 1 [31DX6DX80.3L
263-33502-03 EXHAUST VALVE 5056-6148 | 1 |31DX6DX80.3L 263-33502-13
246-33511-03 EXHAUST VALVE -5085 | 1 [31DXe.6DXa0L
85 |246-35501-03 COLLET-VALVE - 4
100 |023-03501-60 SPACER - 1 |35.3DX45DX0.6T
101(023-03501-70 SPACER 1 |35.3DX45DX0.8T
102023-03501-80 SPACER - 1 |35.3DX45DX1.0T
120 |020-01000-10 WASHER . 1 [11DX35DX4.5T
130 {001-13102-00 BOLT AND WASHER AY - 1 [M10X1.25X20L
Wisw
200 | 239-35001-03 ROCKER SHAFT - 1 |12DX75L
210 |246-35301-11 PUSH ROD CP - 2 |8DX140.5L
220 |246-36101-10 ROCKER ARM AY - 2
230|014~-30800-21 ADJUSTING SCREW - 1 |MBX0.75X13.4L
240|017-00800-90 NUT - 1 |MB8X0.75X5.1H




011 Q168 196415 2N (K) 0L A 0.7028 P, 5

EH340BS7620 FIG.301

250 |246-36120-13 SPACER(ROCKER SHAF'L_ 1 |12.10X16D0X30.9T

340 |246-35201-03 GASKET(MUFFLER) = 2 |T=0,2 30D 8.5DX52P

350 |018-008C0-10 FLANGE NUT - 4 |M8X1,25X17DX7.5H
405|246-34001-01 EXHAUST PIPE CP - 1

415|010-50803-60 STUD - 2 |M8X1.25X88L

500 |246-33001-01 INTAKE PIPE CP - 1

505 |010-50602-30 STUD 2 |MeX1.0X80L

540 | 246-32901-03 - INSULATOR - 1 |T=25 25D 6.5DX46P

550 [234-35802-03 GASKET2(INSULATOR) = 2 (T=0.2 258D 6.5DX46P

555 |246-36001-13 GASKET(IN.PIPE) - 1 |T=0.2

556 |001-13082-80 BOLT AND WASHER AY = 3 |M8X1.25X28L WISW
570)002-38060-00 FLANGE NUT - 2 |M6X1.0X13DX6H

580 |001-10081-20 BOLT AND WASHER AY - 1 |MBX1.0X12L W/SW

850 |246-10801-13 RUBBER PIPE 5226- 1 |8DX11D FORMED

|246-10801-03 RUBBER PIPE | 5226 | 1 |8DX11D FORMED |246-10801-13






